
Optimal operating conditions of micro- and ultra-filtration systems for
produced-water purification: Taguchi method and economic investigation

Amin Reyhania,*, Hossein Mashhadi Meighanib

aYoung Researchers and Elites Club, Islamic Azad University, North Tehran Branch, Tehran, Iran, Tel. +98 912 2435963;
email: aminreyhani@gmail.com
bDepartment of Chemical and Petroleum Engineering, Sharif University of Technology, Tehran, Iran, Tel. +98 912 7742134;
email: hosseinm1367@gmail.com

Received 26 January 2015; Accepted 23 September 2015

ABSTRACT

In this study, treatment of two real produced waters was studied using microfiltration (MF)
and ultrafiltration. In the first step, the effects of operating parameters including tempera-
[...]
size, concentration of solute material, flow hydrody-
namics, properties of the membrane surface, and the

Fig. 4. Percent contribution of each factor on the perfor-
mance statistics for: (a) feed1 and (b) feed2.

A. Reyhani and H. Mashhadi Meighani / Desalination and Water Treatment 57 (2016) 19642–19654 19651



interactions between the membrane and the dissolved
material [16].

The performances of the α-Alumina and PAN350
membranes for MF and UF at optimum conditions are
given in Table 11. All rejections of oil and grease, TSS,
turbidity, and TOC were calculated according to feed
concentrations, and composite permeate concentra-
tions were obtained at the end of the long-term experi-
ments in both systems to evaluate the overall
performance of each system. The final permeation flux

after 4 h was completely free of oil and grease, turbid-
ity, and TSS. However, TOC could not be entirely
removed. Although these membranes are a good selec-
tion to treat the produced water, the ceramic mem-
brane (α-Alumina) performed much better than the
polymeric membrane (PAN350) because of its higher
outflowing permeate flux.

Therefore, to design a new filtration pilot for the
feed of a skimmer unit outlet (feed2), based on
the long-term permeate flux in the MF system, the

Table 11
Process performance of α-Alumina and PAN350 membranes at optimum conditions and the values of final permeate flux
in long-term experiments in the MF and UF systems

Parameter Produced-water quality Permeate quality
Percent
removal-[standard deviation]

Final flux
(L/m2 h)

Feed1 MF system Oil and grease 9 <2 ppm 99-[5.90] 312
TSS 108 Trace 100-[0.48]
Turbidity 150 0.28 99-[0.37]
TOC 165 62 63-[1.99]

UF system Oil and grease 9 <2 ppm 99-[5.53] 280
TSS 108 Trace 100-[0.39]
Turbidity 150 0.6 99-[0.31]
TOC 165 40 76-[1.72]

Feed2 MF system Oil and grease 43 <2 ppm 99-[7.11] 295
TSS 109 Trace 100-[0.54]
Turbidity 95 0.3 99-[0.25]
TOC 110 25 77-[2.26]

UF system Oil and grease 43 <2 ppm 99-[6.95] 104
TSS 109 Trace 100-[0.44]
Turbidity 95 0.4 99-[0.17]
TOC 110 32 71-[2.13]

Table 12
MF module cost.

Number of elements Element price (€) Number of modules

Alumina membrane 61 180 96
Module housing – 50.75 –

Table 13
Raw material cost for the MF system in this study

Material Annual consumption Unit price ($) Total cost (million $)

Citric acid 14,600 kg 1.4682 0.02137
NaOH 8,760 kg 0.81566 0.00714
Microfiltration filter – – 0.027
Total raw material 23,360 – 0.05551

19652 A. Reyhani and H. Mashhadi Meighani / Desalination and Water Treatment 57 (2016) 19642–19654



required number of membrane modules was
calculated. All the necessary equipment and
materials, including tanks, heat exchangers, cleaning
materials (acids and bases), and filters, were listed
and their prices were calculated. It was determined
that 96 ceramic membrane modules were needed to
provide the required area for filtration. The cost of
vessels, tanks, and heat exchangers was calculated
based on their materials, thicknesses, and shape. In
the long-term experiments, the slope of permeate
flux was used to predict the time at which a 10%
decrease in permeate flux would occur; this time
was taken as the start of the cleaning process. Based
on this, the amount of cleaning agents required
annually to operate the filtration pilot was
calculated. The price of other required items, such
as land, utilities, contingencies, insurance, wiring,
and a building, was estimated from the engineering
estimations in chemical-engineering handbooks
[35]. The calculated cost of produced-water manage-
ment using membrane filtration was $0.304/bbl
(~$0.002/L); a comparison of this value with
reported values from other studies ($0.25–2/bbl) or
($0.0016–0.0126/L) [36] shows the high potential of
this process as an alternative for produced-water
management.

3.5. Economic investigation of the MF process

Economic investigation of a process has two main
concepts: fixed investment and production cost. Fixed
investment includes direct costs (such as equipment
costs, instrumentation, and control and piping costs)
and indirect costs (such as engineering and construc-
tion costs). In the case of fixed investment, equipment
cost was estimated by calling producers for their
prices. The total fixed investment required for
designed plant is $5.51673 million.

Production cost relates to the production process
and includes factors such as raw material cost,
maintenance, insurance, general plant overhead, and
depreciation. Tables 12 and 13 represent the MF
module and the required treating process costs,
respectively.

Likewise, total production cost—insurance, wage,
overhead, etc.—for this plant is $0.60168 million, and
the calculated profit for the last year of operation is
$1.98304 million. The calculated internal rate of return
(IRR) is 25.83%, and the period of investment return is
4.67 years. Given the annual purification capacity
of the designed plant, which is 3,197,400 m3 or
2,275 m3/m2, the management cost of wastewater is
$0.304/bbl (~$0.002/L).

4. Conclusions

This study describes the purification of two real
produced waters in two-stage MF and UF processes.
Firstly, the effects of operating parameters—tempera-
ture, TMP, and CFV—in both systems and BPT (in the
MF system alone) at three levels on the amount of per-
meate flux was studied using ceramic and polymeric
membranes. The Taguchi method was used to find the
optimum conditions:

(1) Third level of temperature (60˚C in the MF sys-
tem and 55˚C in the UF system).

(2) Third level of TMP (2.5 bars in the MF system
and 5 bars in the UF system).

(3) Third level of CFV (3 m/s in the MF system
and 1.5 m/s in the UF system).

(4) First level of BPT (2 s) in the MF system.

ANOVA proved that in the MF system, tempera-
ture was the factor with the most influence on the per-
meate flux, followed by CFV, TMP, and BPT. In the
UF system, TMP had the most effect, followed by tem-
perature and CFV. In the second step of this study,
the performance of ceramic and polymeric membranes
was studied under the optimum conditions, with the
following results:

(1) The rejection values of oil and grease, TSS, and
turbidity were 99, 100, and 99%, respectively, for feed1
and feed2, for both systems. (2) In the MF system,
TOC-removal values were obtained as 63% and 77%
for feed1 and feed2, respectively. (3) In the UF system,
TOC-rejection values were obtained as 76 and 71% for
feed1 and feed2, respectively.

Finally, the management cost of produced-water
treatment by MF system was estimated as $0.304/bbl
(~$0.002/L), indicating the high potential of this pro-
cess as an alternative for produced-water manage-
ment. This study suggests that α-Alumina and
PAN350 membranes are good choices for MF and UF
in produced-water treatment.

References

[1] M. Abbasi, A. Salahi, M. Mirfendereski, T.
Mohammadi, A. Pak, Dimensional analysis of perme-
ation flux for microfiltration of oily wastewaters using
mullite ceramic membranes, Desalination 252 (2010)
113–119.

[2] J.Y. Seo, A. Vogelpohl, Membrane choice for
wastewater treatment using external cross flow tubular
membrane filtration, Desalination 249 (2009) 197–204.

[3] A. Asatekin, A.M. Mayes, Oil industry wastewater
treatment with fouling resistant membranes containing
amphiphilic comb copolymers, Environ. Sci. Technol.
43 (2009) 4487–4492.

A. Reyhani and H. Mashhadi Meighani / Desalination and Water Treatment 57 (2016) 19642–19654 19653



[4] S. Mondal, S.R. Wickramasinghe, Photo-induced graft
polymerization of N-isopropyl acrylamide on thin film
composite membrane: Produced water treatment and
antifouling properties, Sep. Purif. Technol. 90 (2012)
231–238.

[5] B.K. Nandi, A. Moparthi, R. Uppaluri, M.K. Purkait,
Treatment of oily wastewater using low cost ceramic
membrane: Comparative assessment of pore blocking
and artificial neural network models, Chem. Eng. Res.
Des. 88 (2010) 881–892.

[6] M. Cheryan, N. Rajagopalan, Membrane processing of
oily streams. Wastewater treatment and waste reduc-
tion, J. Membr. Sci. 151 (1998) 13–28.

[7] F.E. Ciarapica, G. Giacchetta, The treatment of
produced water in offshore rig: Comparison between
tradition installations and innovative systems, Fifth
International Membrane Science & Technology
Conference, University of New South Wales, Australia,
Sydney, 2003.

[8] A. Sonune, R. Ghate, Developments in wastewater
treatment methods, Desalination 167 (2004) 55–63.

[9] Z.B. Gönder, Y. Kaya, I. Vergili, H. Barlas, Optimiza-
tion of filtration conditions for CIP wastewater treat-
ment by nanofiltration process using Taguchi
approach, Sep. Purif. Technol. 70 (2010) 265–273.

[10] H. Shokrkar, A. Salahi, N. Kasiri, T. Mohammadi,
Prediction of permeation flux decline during MF of
oily wastewater using genetic programming, Chem.
Eng. Res. Des. 90 (2012) 846–853.

[11] M. Pinelo, C. Ferrer, A.S. Meyer, G. Jonsson,
Controlling the rejection of protein during membrane
filtration by adding selected polyelectrolytes, Sep.
Purif. Technol. 85 (2012) 54–60.

[12] L. Jin, S.L. Ong, H.Y. Ng, Fouling control mechanism
by suspended biofilm carriers addition in submerged
ceramic membrane bioreactors, J. Membr. Sci. 427
(2013) 250–258.

[13] J. Mueller, Y. Cen, R.H. Davis, Crossflow microfiltra-
tion of oily water, J. Membr. Sci. 129 (1997) 221–235.

[14] A. Salahi, T. Mohammadi, Oily wastewater treatment
by ultrafiltration using Taguchi experimental design,
Water Sci. Technol. 63(7) (2011) 1476–1484.

[15] M. Ebrahimi, D. Willershausen, K.S. Ashaghi, L.
Engel, Investigations on the use of different ceramic
membranes for efficient oil-field produced water treat-
ment, Desalination 250 (2010) 991–996.

[16] A. Reyhani, F. Rekabdar, M. Hemmati, A.A.
SafeKordi, M. Ahmadi, Optimization of conditions in
ultrafiltration treatment of produced water by poly-
meric membrane using Taguchi approach, Desalin.
Water Treat. 51 (2013) 7499–7508.

[17] E. Gorouhi, M. Sadrzadeh, T. Mohammadi, Microfil-
tration of oily wastewater using PP hydrophobic
membrane, Desalination 200 (2006) 319–321.

[18] S. Pourjafar, M. Jahanshahi, A. Rahimpour, Optimiza-
tion of TiO2 modified poly(vinyl alcohol) thin film
composite nanofiltration membranes using Taguchi
method, Desalination 315 (2013) 107–114.

[19] A. Salahi, M. Abbasi, T. Mohammadi, Permeate flux
decline during UF of oily wastewater: Experimental
and modeling, Desalination 251 (2010) 153–160.

[20] A. Ezzati, E. Gorouhi, T. Mohammadi, Separation
of water in oil emulsions using microfiltration,
Desalination 185 (2005) 371–382.

[21] M. Hesampour, A. Krzyzaniak, M. Nyström, The
influence of different factors on the stability and ultra-
filtration of emulsified oil in water, J. Membr. Sci. 325
(2008) 199–208.

[22] A.D. Eaton, L.S. Clesceri, A.E. Greenberg, Standard
Methods for the Examination of Water and Wastewa-
ter, American Public Health Association, Washington
DC, 2005.

[23] M. Abbasi, M. Reza Sebzari, T. Mohammadi, Enhance-
ment of oily wastewater treatment by ceramic micro-
filtration membranes using powder activated carbon,
Chem. Eng. Technol. 34(8) (2011) 1252–1258.

[24] A. Salahi, R. Badrnezhad, M. Abbasi, T. Mohammadi,
F. Rekabdar, Oily wastewater treatment using a hybrid
UF/RO system, Desalin. Water Treat. 28 (2011) 75–82.

[25] H. Shokrkar, A. Salahi, N. Kasiri, T. Mohammadi, Mul-
lite ceramic membranes for industrial oily wastewater
treatment: Experimental and neural network modeling,
Water Sci. Technol. 64(3) (2011) 670–676.

[26] F.L. Hua, Y.F. Tsang, Y.J. Wang, S.Y. Chan, H. Chua,
S.N. Sin, Performance study of ceramic microfiltration
membrane for oily wastewater treatment, Chem. Eng.
J. 128 (2007) 169–175.

[27] M. Hesampour, A. Krzyzaniak, M. Nyström, Treat-
ment of waste water from metal working by ultrafil-
tration, considering the effects of operating conditions,
Desalination 222 (2008) 212–221.

[28] S.S. Madaeni, A. Gheshlaghi, F. Rekabdar, Membrane
treatment of oily wastewater from refinery processes,
Asia-Pac. J. Chem. Eng. 8 (2012) 45–53.

[29] S. Rezaei Hosein Abadi, M.R. Sebzari, M. Hemati, F.
Rekabdar. T. Mohammadi, Ceramic membrane perfor-
mance in microfiltration of oily wastewater, Desalina-
tion 265 (2011) 222–228.

[30] M. Hemmati, F. Rekabdar, A. Gheshlaghi, A. Salahi,
T. Mohammadi, Effects of air sparging, cross flow
velocity and pressure on permeation flux enhance-
ment in industrial oily wastewater treatment using
microfiltration, Desalin. Water Treat. 39 (2012) 33–40.

[31] A. Reyhani, F. Rajaei, M. Shahmoradi, A. Kahkesh, A
study of a polymeric membrane performance in an
ultrafiltration system to use in industrial application,
Desalin. Water Treat. 53(2) (2015) 340–351.

[32] A. Rahimpour, B. Rajaeian, A. Hosienzadeh, S.S.
Madaeni, F. Ghoreishi, Treatment of oily wastewater
produced by washing of gasoline reserving tanks
using self-made and commercial nanofiltration mem-
branes, Desalination 265 (2011) 190–198.

[33] A. Reyhani, K. Sepehrinia, S.M. Seyed Shahabadi, F.
Rekabdar, A. Gheshlaghi, Optimization of operating
conditions in ultrafiltration process for produced
water treatment via Taguchi methodology, Desalin.
Water Treat. 54(10) (2015) 2669–2680.

[34] S.M. Seyed Shahabadi, A. Reyhani, Optimization of
operating conditions in ultrafiltration process for pro-
duced water treatment via the full factorial design
methodology, Sep. Purif. Technol. 132 (2014) 50–61.

[35] M.S. Peters, K.D. Timmerhaus, Plant Design and Eco-
nomics for Chemical Engineers, McGraw-Hill Publica-
tions, New York, NY, 1991.

[36] R. Boysen, Membrane filtration: An emerging tool for
produced water management, Cited at this link (2003).
Available from: <ipec.utulsa.edu/Conf2007/Papers/
Boysen_79a.pdf>.

19654 A. Reyhani and H. Mashhadi Meighani / Desalination and Water Treatment 57 (2016) 19642–19654

ipec.utulsa.edu/Conf2007/Papers/Boysen_79a.pdf
ipec.utulsa.edu/Conf2007/Papers/Boysen_79a.pdf

	Abstract
	1. Introduction
	2. Materials and methods
	2.1. Membrane
	2.2. Process feed
	2.3. Filtration section (experimental pilot)
	2.4. Measurements
	2.5. Experimental design based on the Taguchi method

	3. Results and discussion
	3.1. Experimental results
	3.2. Taguchi results
	3.3. ANOVA results
	3.4. Long-term experiments
	3.5. Economic investigation of the MF process

	4. Conclusions
	References



